
INFLUENCE OF SALINITY ON THE
PERFORMANCE OF A SLUDGE BLANKET

CLARIFIER

MISBAH UDDIN KHAN

DEPARTMENT OF CIVIL ENGINEERING
BANGLADESH UNIVERSITY OF ENGINEERING & TECHNOLOGY, DH \KA

April, 2000

1111I11111111111111111111111111111
#94379#



INFLUENCE OF SALINITY ON THE PERFORMANCE OF A
SLUDGE BLANKET CLARIFIER

by

Misbah Uddin Khan

A Thesis approved as to style and content for the degree of M.Sc. Engg.
(Civil) :

Dr. Md. Delwar Hossain
Professor
Department of Civil Engineering
BUET, Dhaka-lOOO

D. d. Humayun Kabir
Professor & Head
Department of Civil Engineering
BUET, Dhaka-lOOO

Dr. M. Feroze Ahmed
Professor
Department of Civil Engineering
BUET, Dhaka-lOOO

_'\Q 01Jp WI.. re,,1......o-v..
[...]
discharge, sludge depth and flocculation zone (hz-hi) are the major controlling

32



parameters on the performance of a sludge blanket clarifier at normal

condition.

2.11 Case Study: Sludge Blanket Clarifier used in Bangladesh

Sludge blanket clarifier has been used in Bangladesh for water treament

purpose. It was first introduced at Mohara Water Treatment Plant during 1987.

It has now been used at Saidabad Water Treatment Plant and at Monno

Fabrics. Monno Fabrics is using clarifiers at water treatment plant and also at

effluent treatment plant. These are discussed bellow:

2.11.1 Mahara Water Treatment Plant clarifier:

Chemically dosed water flows from the mixing chambers to a series of 24 up-

flow hopper, solids contact type clarification tanks. Up-flow clarifiers combine

flocculation and sedimentation into a single unit. As shown in the partial plan

and section of Figure 2.9. Each clarifier consists of an inverted, truncated

pyramid, which is topped by a 25-foot square tank se~tion having vertical

walls. The sides of he pyramid portion slope at about 60" to the horizontal. An

inlet pipe discharges vertically downward near the bottom of the hopper

portion of each tank. The discharge velocity and the change in direction from

downward to upward flow create a condition of agitation good for initial

flocculation. The 24 solids-contact chambers act as a combination of

flocculation-sedimentation process. The chemically treated water is piped from

the raw water channels into the bottom of each clarifier. As the water rises

through the expanding portion of the tank, the upward velocity (and mixing

action) decreases to a minimum of 0.75 mm/s (8.9 fph) along the vertical wall,

33



c""u""""--',,_, I .

;.-- ~M"'d W••••.•.,. ChJn ••••1
.~ 1'",_ ,vP-d ~,:".•" .

'@1

-
.,..~-.....,. J-JoI,,~

L~/....ct;x'Dn:-_'p.-

O-=~""'9 ';~9"
rr":fpl--,

!

"'~~.I...".'(,';...•,

~I

:;/o .•d..l" C<>",d"~_"7
Puclt~,.

A

~<rl"fkd
N"'''.r
Chen,"",1

/V•• I",

UJ
<- l

I••••~.C-..., N, Za

AI•• J""

PARTIAL PLAN

I

t

"

1981)

.~ ••• o.

',~~.. -

,;;

IT, "-"",,,--I Wf1 I f ~~.,.f[.lr:

'.~.:::~:~•..'

zs.SO

,.~ __ z

I~itrrr~~

$I~ 0 -017 I".p.

SECTION A • A

r",., Ap.

'~-""'.. ,I
!

~

I
Partial plan and section of clarifier used at Mohara (MacDonald,Figure 2.9:

,'.'01 _

.----; ~:,..N.•d Ho"_

! nc""'-vt", O"C ••.••,.'''9I, . Ir
ro

•• _

J I h---!

190(1 ~r---



where the suspended matter comes together with the sludge blanket and other

particles forming a floc (MacDonald, 1981).

Two means of manual sludge drawoff are provided: one continuously via a

fixed sludge conditioning corner pocket in each unit, and secondly, a sludge

drawoff pipe for the heavier sludge which settles to the bottom after the unit

has been taken out of service specifically for this purpose (MacDonald, 1981).

Figure 2.9 shows configuration of the clarifiers, the raw coagulated water

flowing in channels from the rapid mixing chamber and down between each of

the two rows of four rows of clarifiers. The water is piped from these channels

into the bottom of each clarifier. The energy input to the water for tapered

flocculation is provided by the head difference in the channel and the clarifier

water surface, and the expanding cross sectional area of the clarifier. Channels

down the extreme outside of the outer rows of clarifiers and between the two

centre rows of clarifiers will collect the clarified water for conveyance to the

filters.

With 24 clarifiers, one or two can be taken out of service for maintenance

and/or for drawing off sludge, without appreciably affecting the up-flow

velocity of the other units or their performance. Taking one or two units out of

service will raise up-flow velocities in the units remaining in service by only

4.4 or 9.1 %, respectively (MacDonald, 1981). Detail of Mohara's clarifier has

been shown in Table 2.1.

3S



Table 2.1: Detail of Mohara's clarifier (MacDonald, 1987)

Number of clarifier 24 Nos.

Type of clarifier Upflow solids contact Type

Volume of each clarifier 207 m3

Detention time 1.2 hours

Overflow rate 0.75 mm/s (1333 imp gpd/sq ft)

Minimum upflow velocity of water 0.75 mm/s (8.9 fph)

2.11.2 Saidabad Water Treatment Plant Clarifier:

Pulsator clarifier has been used at Saidabad Water Treatment Plant. This is the

most widely used clarifier in the world; more than one million cubic meters of

water are treated every hour in Pulsaor clarifiers (Degremont, 1991).

This simple sludge blanket-type clarifier is highly reliable, flexible and can be

easily adapted to existing tanks to increase their treatment capacity. Generally

used for water clarification, it allows rising velocities between 2 and 4 m/hr, or

even higher in special cases, depending on the sludge cohesion coefficient

(Degremont, 1991).

Pulsator clarifier is used at Saidabad can be seen from Figure 2.10. The

clarifier comprises a flat-bottom tank, with a series of perporated pipes at its

base, through which the raw water is injected to ensure even distribution over

36



Figure 2.10: Pulsator clarifier used at Saidabad (Degremont, 1992)

j
7 - Vacuum pump.
S - Air releasc V;U\'c.
9 - R:m' ~'3(('r disuibu(ion s}'s(cm.
10 - Slud.~conCC'n(rilrors.
II - Reaj:Cnr fecd.

1 - Ran' "'3rCr in/cr.
2 - Cl3rified warcr 011(/('(.
J - Sludgc removal.
4 - SoHin/: baffles.
5 - Upper h.c! of slucl;.:c h1.1n!.:C(.
6 - V:ulJum chamber.

37



the entire floor of the clarifier. A series of perforated pipes or troughs at the top

of the tank allow uniform collection of the settled water, avoiding flow

variation from one unit component to another. Details of Saidabad clarifier

have been shown in Table 2.2.

Table 2.2: Details of Saidabad Water Treatment Plant Clarifier (Degremont, 1995)

Name Pulsator Clarifier

No. of clarifier 4 No.

Size of each clarifier 30 m * 28.70 m = 861 m2

Capacity of each unit 2525 m3/hr

Total capacity 10100 m3/hr

Retention time 1 hr 42 min.

Sludge blanket thickness 3.0 m

Sludge blanket surface area 714.60 m2

Rise rate over the sludge blanket 3.53 m/hr

Contact time in the sludge blanket 50 min.

No. of distribution holes 2688 No.

Depth of water 5.0 m

36



2.ll.3 Manno Fabrics Clarifier:

Monno Fabrics is uSing clarifiers in their factory. One clarifier is used for

water treatment and two clarifiers are used for effluent treatment in the factory.

Primary and secondary clarifiers are used for effluent treatment. Conical

inverted pyramid type clarifier is used for water treatment. The water treatment

clarifier has cylinder at top above cone. Diameter of cylinder is 9 m and height

is about 2.7 m, while diameter of the cone used is 1.68 m and depth is about

1.025 m. Detail of Monno Fabric's water treatment clarifier has been shown in

Table 2.3.

Table 2.3: Detail of Manno Fabric's water treatment clarifier (Ion Exchange Ltd, 1996)

Type of clarifer Upflow solids contact clarifier

Inflow in the clarifier 168 m3/hour

Desludgeing 1 m3/hour

Detention time 60 minutes

Angle of clarifier 51"

Volume of the clarifier 182.45 m3

Nominal upflow velocity 2.32 mmls

2.12 Influence of Salinity in the Clarifier

Due to salinity intrusion at the intake of river Halda, breakage of alum floes

and sludge blanket disintegration were observed in the clarifier at the Mohara

Water Treatment Plant. Supplied water quality and quantity were also

hampered due to influence of salinity. CWASA then had to control flow to

stable sludge blanket (MacDonald, 1995). From Mohara's experience, it can be

39



said that salinity has a direct influence on performance of a sludge blanket

clarifier. Salinity decreases clarifier's performance.

40



CHAPTER THREE

METHODOLOGY OF THE STUDY AND INSTRUMENTAL SETUP

3.1 Introduction

Mohara Treatment Plant's performance has been analysed for selected

parameters as a part of the current study. Representative samples of the plant

need to be created for the study to use in the paddle mixing and also in the

clarifier. Sequential steps of the study methods have been discussed in this

chapter. A physical model of sludge blanket clarifier, which is similar to

Mohara's clarifier has been set-up to measure performance of a sludge blanket

clarifier and influence of salinity on it's performance.

3.2 Methodology of the Study

The study has seven sequential steps. They are:

1. Performance study of Mohara Treatment Plant

2. Fixing of kaolin dose

3. Fixing of optimum alum dose

4. Addition of salt in rapid mixing coagulation

5. Addition of salt in slow mixing coagulation

6. Performance study of a sludge blanket clarifier, and

7. Addition of salt on clarifier's performance.

3.2.1 Peiformance study of Mohara Treatmellt Plallt:

It could be done by collecting samples at intake of Halda, inlet of

sedimentation basin, inlet of flash mixer, outlet of clarifier and at distribution

41



point. Parameters selected to be tested were colour, turbidity, TSS, TDS,

alkalinity, pH and chloride. Efficiency of different units and of the whole plant

would then be measured. Seasonal variation of raw water quality was also
observed.

Two samples were taken at a time at every point of sampling. Samples have

been taken twice a day at two hours interval. Detention time in sedimentation

basin and clarifier are 2 and 1.2 hours respectively. So, sampling has been

done at two hours interval, which would give proper data.

3.2.2 Fixing of kaolin dose:

It would be fixed for laboratory analysis to get synthetic sample of river Halda

at Mohara to use in rapid and slow mixing coagulation, and in sludge blanket

clarifier. Kaolin dose would be fixed-up at 200 NTU turbidity, and at optimum

pH and alkalinity of water.

3.2.3 Fixing of optimum alum dose:

It would be fixed from representative Mohara sample considering turbidity, pH

and alkalinity of water by jar test method. Samples having fixed kaolin and

optimum alum dose would be used for analysis of the study.

3.2.4 Addition of salt in rapid mixing coagulation:

Rapid mlXlng coagulation would be done at high rpm (300 rpm) for 30

seconds by jar tests. NaCI would be added here to check the influence of salt

during coagulation. Residual turbidity, pH, conductivity etc. of the top water

would be measured after allowing sedimentation of the water for 30 minutes.

42



3.2.5 Addition of salt in slow mixing coagulation:

Slow mixing coagulation would be done at 40 rpm for 5 minutes, and then at

20 rpm for 10 minutes. NaCl would be used to check influence of salt during

coagulation. Residual turbidity, pH and conductivity of the water would be

measured after 30 minutes of sedimentation.

3.2.6 Peiformance study of a sludge blanket clarifier:

A physical model of sludge blanket clarifier similar to Mohara Treatment

Plant's clarifier would be made of plastic cone with steel stand. Angle of

clarifier would be 60° with horizontal. Performance of clarifier is controlled by

velocity gradient, which depends on discharge, angle of clarifier, sludge depth

and flocculation zone. Performance of clarifier would be measured by varying

discharge, angle of clarifier and sludge depth. Residual turbidity, pH and

conductivity would be measured at different points of clarifier. Initial and final

turbidity would be used to measure performance of the clarifier. Relative pore

space of flocculation zone and specific gravity of floc would also be measured

during laboratory analysis.

3.2.7 Addition of salt on clarifier's peiformance:

Different doses of NaCl would be used at different flow condition to observe

the effect of chloride on clarifier's performance. Performance of clarifier

would be measured by varying discharge and chloride. Residual turbidity, pH

and conductivity would be measured at different points of clarifier. Clarifier's

performance in presence of chloride would be measured from initial and final

turbidity of water.

43



3.3 Instrumental Set-up

Influence of salinity on the performance of a sludge blanket clarifier has been

studied by a physical model of clarifier. The model posses 60° angle with

horizontal and works in the same method used at Mohara's clarifier. Hence, it

can be considered similar to Mohara's clarifier.

3.3.1 Physical model of clarifier used in the study:

A conical shape, up-flow solid-contact, inverted pyramid type clarifier has

been used in the current study. The clarifier has been made of transparent

plastic sheet with steel stand and support. The physical model of clarifier has

been shown in Figure 3. 1. Floc dispersion due to concentrated force while flow

in the clarifier could be seen through transparent cone. The clarifier has 15

inches height and 18 inches width. It's dimension has been shown in Figure

3.2. Angle of clarifier with horizontal is 60°. Volume of the clarifier is 0.02085

m
3
, on the other hand, volume of Mohara's clarifier is about 207 m3. Artificial

sludge has been used initially, which was created by jar tests.

3.3.2 Collection of data through the clarifier:

An arrangement of continuous flow has been made for data collection.

Detention time was fixed at 72 minutes, which is same to Mohara's clarifier.

Sludge depth and discharge have been varied at without salt condition to

measure optimum sludge depth and discharge on clarifier's performance.

Residual turbidity, pH and conductivity were measured at different points of

clarifier, i. e., at point 2, 3, 4 and top. Arrangement of continuous flow has

been shown in Figure 3.3. Samples with optimum alum and kaolin dose have

been mixed initially, then the water was allowed to flow into the clarifier

44



Figure 3.1: Physical model of sludge blanket clarifier and arrangement of

continuous flow



T-
]54' Steel

bar
(Id'dia)

Ring (1/4 dia) .~?
2... '.'.'f-

/)'30

,,
I

___1
..,

3.5@ 5 hole

-I
()onical transparent jar

~
1/4 hole

PVC tube

-1'Stand (1/2 dia bar)

Figure 3.2.: Instrumental Set-up of a Sludge Blanket Clarifier

46



Constant head

tube

Conical jar

Upflow of water

Sludge blanket

Figure 3.3 : Continuous flow in the sludge blanket clarifier

47



through jar. A constant head had to maintain in the jar while inflow in the

clarifier. Floc dispersion, and discharge at 0, 15, 30, 60 minutes has been

measured at each test. Air bubble was formed at the water surface of the

clarifier, which was controlled by NaZS03. To avoid initial dispersion of floc,

flow has to be increased slowly at the beginning. Then a constant rate of flow

in the clarifier would be achieved without disturbing sludge blanket. It was

done for each test in the laboratory analysis. Influence of chloride on clarifier's

performance has also been studied by using different chloride dose.

48



CHAPTER FOUR

PERFORMANCE OF MOHARA WATER TREATMENT PLANT

4.1 Introduction

One of the major objectives of the study was to study the recent performance

of Mohara Treatment Plant for seven selected parameters. Water samples have

been collected at inlet and outlet of each unit. The results have been discussed

in this chapter. Details of the plant and limitations of the plant have also stated

here.

4.2 Location and Details of Mohara Treatment Plant

Mohara Surface Water Treatment Plant with 20 million gallon per day (90

million litre per day) capacity of CWASA was commissioned in December,

1987 (Figure 4.1). Water from river Halda at a point nearly half a mile

upstream from its confluence with the river Karnafully has been chosen as the

source of supply for Mohara Surface Water Treatment Plant. This was decided

after careful study and consideration of the Halda river water quality and

quantity at the present point at Mohara (MotMacDonald and Partners Ltd., et.

ai, 1988). Model of the plant and intake point of river Halda have been shown

in Figure 4.2. The plant posses a very simple treatment method. They are

sequentially Sedimentation, Coagulation (Flash mixer and Clarifier), Filtration

and Disinfection methods. It can be seen from Model of the plant (Figure 4.2).

Mohara Surface Water Treatment Plant is of 20 mgd capacity with necessary

provision and space for expansion up to 40 mgd. Although the present

treatment plant is of 20 mgd, the intake and raw water pumping station on the

49



os

.•::.....

~
~
o::r
""..,'"
@'
'"~3
rt>::l~
'1:1;;;-
::l~

•

~

ftlVEft INTA'CE STUCTUR!
PUMP ITATION

"'OHARA
WAn::;R TREAT WENT
PLA-NT a "UIIIP 'TATION

ChondQoonPonchlolsh

River

Boolter Station

Rood

Rollway line

Wotsr pip. Iins with dlo

RI'iE.R

LEGEND'

It"

Military
Cantonment

IJAL.Al.AaAD)

AQrobod

c.n1'l"'I~.If'"
•.•I.tl"t" Ale .•..•Ift

DACCA TRUHX ROAD
aOOlTl!:R STATION

UNor
pohortoli

-'

\
HoUshOhor

~
n
::r
~.
o::l

(JQ

:E
!'5~

:.-.

'Tl

~.

2!::1'
"" go ~.g g
I:l..o0.-,. ~
"'000::>".::::!e;

""-l
@
g
rt>::l~



Model of Mohara Treatment Plant

Figure 4.2: Madej of the plant and intake point of Mohara Treatment Plant at
river HaJda

51



bank of Halda river at Mohara has been constructed for 40 mgd capacity to

meet the future requirement. Design values for different parameters of finished

water at the plant are given in Table 4.1.

Table 4.1: Design Value of different parameters of finished water at the

Mohara Treatment Plant (Source: MacDonald, 1987)
Parameters Raw WOller Finished Water Standard Value Produclion

MGDpH 6.4-7.8 7.0-7.5 6.5-8.5
Turbidity (NTU) 20-780 0.4-0.9 5.0
Chloride (mg/l) 4-14 4-14 150-600
Total Alkalinity(mg/I as Caco) ) 40-60 30-60 Not Vet Set 19-20 MGD
Total Hardness as CacoJ 60-70 200-500
Aluminium (mg/l) 0.2 0.2 0.2
Calcium (mg/l) 11.9-14.8 75
Magnesium (mg/l) 4.86 30-50
Iron (mg/I) 0.2-0.3 0.3- 1.0
Sulphate (mg/I) 0.02-0.18 400
Phosphate (mg/l) 0.012-0.42 6
Ammonia (mg/l) 0.3 0.5
Nitrate (mg/I) 0.018-1.48 10.0
Nitrite (mg/l) 0.0 I
Fluoride (mg/l) 0.7 I
C.O.D. 8-10
B.O.D. 1-2
Electrical Conductivity 150-250
(m mhos/cm)

The following are the major components of the plant:

Intake and raw water pumping station

Desilting basins

Rapid mixers

Clarifiers

Filters

Clearwell and high lift pump station

Chemical

Sludge and back wash facilities

Power supply and standby generator

Laboratory

S2



Plant monitoring system

Site plan of the plant can be seen from Figure 4.3. Provision of sludge and

waste removal is shown in the figure. Figure 4.4 shows plan and section of

sedimentation basin. Flash mixer unit of the plant has been shown in Figure

4.5. Alum is injected in this unit. Detention time is 10 seconds per chamber in

the flash mixer. Conical upflow settling type clarifiers have been used at this

plant. Clarifier's plan and section have been shown in Figure 4.6. Physical

model of sludge blanket clarifier, which has been set-up for this study (Figure

3.1) is similar to Mohara's clarifier. Filter beds are provided after clarifier unit

at the plant. Influent-splitting type filters are used at this plant through mono-

media sand. Figure 4.7 shows filtration chamber of the plant. Figure 4.8 and

Figure 4.9 show some major units of the plant. Photographs of sedimentation

basin, rapid mixer and clarifier of the plant have been shown in Figure 4.8 and

Figure 4.9. All the components are described in Table 4.2.

Table 4.2: Mohara Treatment Plant design data
(Source: CWASA Mohara Surface Water Treatment Plant's Manual of
Operation and Maintenance, MacDonald, 1987)
Design data 91 mild (20 imp mgd)
Capacity
Raw water pumps
Number- duty/standby 2/1
Capacity- each 45 ml/d (12.7 imp mgd)
Power- each 110 kw (132 hp)

Desilting basins

Number 2
Overflow rate 0.18 mm/s (312 imp gpd/sq ft)
Detention time 120 min

Flash mixers

Number 2
Detention time 10 sec. per chamber
Power- each 5.6 kw (7.5 hp)

I
53



I.

Clarifiers

Number 24
Type Upflow solids contact
Detention time 1.2 hours
Overflow rate 0.75 mmls (1333 imp gpd/sq ft)
Minimum upflow velocity 0.75 mmls (8.9 fph)

Filters

Number 8
Area- each 22.3 m2 (480 sq. ft) each half

2.44 m 0 9.1 m (8 ft 0 30 ft)
Controls Influent-splitting,back washing unsized,
Media type mono- media sand
Media size 0.85- 1.2 mm
Media depth 1.22 m (4 ft)
Loading 3.1 mmls (3.8 imp gpml sq ft)
Backwash rate 16. 3 mmls (20 imp gpm/sq ft)

Clearwell
Chlorine contact zone

Volume 2.27 ml (500,000 imp gal)
Detention time 30 min at 91 mild (20 imp mgd)
Clearwell volume 11.4 ml (2.5 mil imp gal)

Standby power Generation

Number 2
Type Diesel fuel
Size 1000 kw

High-Lift pumps

Number- dutylstandby 4/1
Capacity- each 22.5 mild (5 imp mgd )
Power- each 350 kw (468 hpj

Sludge backwash facility pumps

Number- dutylstandby 3/1
Capacity- each 645 lis (2250 imp gpm )
Power- each 22.4 kw (30 hp)

54



WADTE ORA/II
TO RIVER

RLUDOE "NO RACI<WA&H FACILITY

11IOll LIFT
PUMP
STATION

\
- ',DMIN.

UUllDIt~(jo
-SiANO ElY

POWER 8UIlDING

- CHloHHlE BUllUINC

:

'"..,FiNISHED WATER
vENTunr METEfI
VAULT

CHEMICAL
OUILOINO

30'

GLEARWELL
R.APID MIX

."

. M.

DESILTINO DABIN
OLUOOE CHANN(.l

I DESIL TINa!

I DADINS. I

RAW WATER VENTURI
METER VAUL T

TO
OIOTHIBUllON

Figure 4.3 : Mohara WTP Site Plan (MacDonald, 1987)

55



aYI •..••SS LlIlE ..

...... -_. - -.'

::f- GurLE T STR~ CTURE -I
f _j I~ --1------ -1--- f-I /. I

TJLAN DE5lLlINO flA.St,.,
5LUDOli CHANNEL

--- ---d~-----l----------+---------:1-

INLCT
GTflUCTUnC

Figure 4-4 : Desilting Basin Plan and Section (MacDonald, 19X7)

OUll.!:"1 STRUC"iur![-7

/
I

S6

,
-~----._== .-~

GECTION

,:"""""l.-~O:.:f:;~r~-~T't,:"MoO."

. . .
'[ T 'I ~f.;. TO SLUDOC

tJA~r'J DR ••..,N SYSTEM LUU:

UUTTcnrLY VALVE
---LEGEND
-N--

FROM RAW
WATr::n
PUMPS



llf.l!: LI'1IE-.,

«:.:---..,. ...--l -,....LUM LINt::

: .~I" .. ' r CHLORINe LINE _. MIXER MOTOR.;l~ _
, .

TO
CLARIFIERS

___ ~...••.__ -1 e" All W WA TE R LII-lF. (TYP)
--<----

'Pl.AN

MIXEH NO.1 MIXt:R NO.2

"'I'
I --C.11 ..OIFFVSI;;R

'; ... ', .. '.'

c

.,

.'

.

•

LIME
INJfCTJOH LINE

ALUM..
INJ£;CT,ION
LINE _' _:_..

..

.:.:;~.. ~.~.\. -- --- ~.'.
A

"/' 1=:~n---'}j"
•.. _ ,J. -I-l--'"i-I-- .• SECTION

WATER INLET P'1F"t

Figure 4.5 : Flash Mixture Plan and Section (MacDonald, 1987)

57



FROM
FLASIi
MIXER-

I;
I

INLET PIPE

SLUDGE CONDITIONING
POCKET'

DECANTINO TROUGH

I
SETTLED
WATER CHANNEL PLAN INLET

HEADER CHANNEL

SETTLED
WATER CHANNEL

r----------?5.:-~:--------- --------1
INLE T PIPE

I VALVE Of ERA TOR _

I

INLET
HEADER CHANNEL

_L.-. _

!
.'

SLUDGE
DRAW-OFF TUNNEL

SLUDGE POCKET
DRAW-OFF VALVE

.•...

-=0=-.............................
•

INLET PIPE

Detention tlme:1.2 hr.-
Volume: 207m3

7'

17'

;

SLUDGE B ANKET

SECTION BOTTOM SLUDGE
DRAW-OFF VALVE

Figure 4.6 : Clarifiers Plan and Section (MacDonald, 1987)

58



~-------_._ - --.

INLET
CHANNEL

PART PLAN

SECTION

I Figure 4.7: Filters Plan and Section (MacDonald, 1987),
I1.- _

59

. I

~URFAC"
WATER
PlP't/(.



Sedimentation basin of the plant (Basin WIL~used for desludging)

Rapid mixer and c!arilier of the plant

Figure 4.8: Sedimentation hasin. rapid mixer and clarifier of the plant

60



Figure 4.9: Sludge blanket clarifier of [he plant

61



4.3 Seasonal Variation of Raw Water Quality of Halda

Field investigation of surface water quality of Halda river has been made since

the late 1960s. These data have been collected by the survey team to determine

salinity, turbidity, and other physical and chemical characteristics of water of

Halda. Preliminary analysis indicates that maximum chloride concentration at

the intake was below 8 mg/1. Table 4.3 indicates the range of values in certain

key chemical parameters taken during high and low tides at the Mohara intake.

Table 4.3: Range of chemical values of Halda waters (Source: Parsons, 1978)

Parameter Unit Value
pH -log(H+) 6.5 to 7.6

Total alkalinity mg/l as CaC03 12 to 58
Turbidity lTU 35 to 260

Electrical conductance mhos* 10-6 65 to 200
Chloride mg/l 1 to 5
COD mg/l 20 to 96
SS mg/l 32 to 473

These values are consistent with MacDonald (1987) study, shown in raw water

values in Table 4.1. Table 4.1 shows that chloride values of raw water were

always below 14 mg/l at normal condition. Recent study measures raw water

quality of Halda for selected parameters, e.g., turbidity, colour, pH, alkalinity,

chloride and TSS. TDS was not possible to measure. The results can be seen

from Table 4.4. The study has been done during winter.

Table 4.4: Results of raw water quality at intake of Halda (Author's study)

Parameter Unit Value
pH -log(W) 7.01 to 7.26

Total alkalinity mg/l as CaC03 48 to 60
Turbidity NTU 76 to 100
Chloride mg/l 5 to 6
Colour TCU 100 to 140
T.S.S. mg/l 92
T.D.S. mg/l ------

62



Author's study (Table 4.4) gives consistent results of raw water quality of

Halda with previous studies.

4.4 Sampling Method of the Study

Samples have been collected at inlet and outlet of each unit of the Mohara

Treatment Plant to measure the values of turbidity, colour, pH, alkalinity,

chloride, TS and TDS. Samples were collected manually on 13/10/97,

22/10/97, 5/12/97 and on 28/1/98. The study has been done during winter at

low flow condition. Plastic bottles were used as sampler in collecting samples.

Bottles were cleaned before use. Two samples were taken at a time at every

point of sampling. Samples have been taken at intake of Halda, inlet of

sedimentation basin, inlet of flash mixer, outlet of clarifier and at distribution

point. Samples have been taken twice a day at two hours interval. Detention

time in sedimentation basin and clarifier are 2 and 1.2 hours respectively. So,

sampling has been done at two hours interval, which gives proper data.

Sampling has been done at noon during high tide period. It should have done

at evening during low tide period in a day. Sampler, sampling locations and

collection method could effect data. Sampling should be done during pumping

hour also.

4.5 Performance of the Plant

CWASA's Mohara treatment plant has been runmng since 1987. A

performance study was done for seven selected parameters, e.g., pH, TSS,

TDS, turbidity, colour, alkalinity and chloride. Design efficiency is about 70%

for removal of turbidity and TSS at the sedimentation unit while turbidity,

63



colour and TDS removal efficiencies are about 95% for coagulation (flash

mixer and clarifier) unit. Design removal efficiencies of colour and organism

are 99% at the filtration unit. Samples were collected during winter at low flow

conditions of Halda. Samples had been taken from inlet and outlet of each unit

to testify these parameters in the laboratory. Results of different units of the

plant for the selected parameters have been shown in Table 4.5. Results of

Filtration unit were not possible due to inaccessibility.

Table 4.5: Observed range of selected parameters at different treatment units
(Sample collected on 13/10/97, 22/10/97, 5/12/97 and 28/01/98)

Source of Turbidity Colour pH Alkalinity Chloride TDS TSS
Collected (NTU) (TCU) (mgll) (mg/l) (mg/I) (mg/l)
samples
Raw water 76-100 100-140 7.01-7.2 48-60 5-6 -- 92
Sedimentation 58-76 65-90 7.09-7.4 44-55 5-7 85 37
outlet
Coagulation 2.9-3.4 5-10 7.12-7.1 38-52 5-6 60 45
outlet
Finished water 0.35-0.6 5-10 7.12-7.1 35-50 4-6 80 33

Efficiencies of different units for these parameters for the collected samples

are shown in Table 4.6. Table 4.6 shows removal efficiencies of turbidity,

colour, chloride, TDS and TSS at different units. Alkalinity and pH were

always in the range.

Table 4.6: Range of efficiencies of different units for selected parameters
(sample collected on 13/10/97,22/10/97,5/12/97 and 28/01198)

Treatment unit Turbidity Colour Chloride TDS TSS
removal removal removal removal removal
efficiency efficiency efficiency efficiency efficiency
(%) (%) (%) (%) (%)

Sedimentation 20-25 30-40 10-20 - 35-40
unit
Coagulation 75-95 75-90 0-15 25-30 -
unit
Filtration unit 80-85 - - - -
Disinfection - - 10-15 - -
unit

64



It is seen that coagulation unit's efficiency in removing turbidity and colour are

high and the unit is in good condition. Turbidity and TSS removal efficiencies

of sedimentation unit were about 20-25 % and 35-40%. These are far below